
R3250

WARNING: The assembly shown represents an important part of the Double Insulated System. To avoid the possibility of alteration or damage to the System, service should be performed by your nearest authorized 
service center.
AVERTISSEMENT :  L'ensemble illustré représente une partie importante du système à isolation double. Afin d'éviter la possibilité de modification ou de dommage au système, la réparation ne doit être effectuée 
que par votre centre de réparation centre commercial autorisé.
ADVERTENCIA: El conjunto que se ilustra representa una parte importante del Sistema de Aislamiento Doble. Para evitar la posibilidad de alteración o daño del sistema, la reparación debe ser efectuada en su 
centro de servicio autorizado.

28

48

2726

28

29
33

49

3636

40

31

41

30

42

37

34

15

32

48

43 3

45

3838

39

28

25

18

26 27

24 23

23

22
21 20

19

17

50

11 12 13

44
27 26 18

13

13 12

1 14 12 10 9

8

7 4 5 4
47

2

13 12

46

13 12

35

13 12

1

6
11

11

16

50



R3250

KEY	 P/N	 DESCRIPTION	 QTY KEY	 P/N	 DESCRIPTION	 QTY KEY	 P/N	 DESCRIPTION	 QTY

	 1	 039438001108	 Upper Guard Assembly.............................1

	 2	 039438001004	 Lock Nut (3/4 in.).......................................1

	 3	 039438001079	 Blade Wrench............................................1

	 4	 039438001006	 Screw (M5 x 8 mm, Torx, Flat Hd.)............2

	 5	 039438001007	 Guide.........................................................1

	 6	 039438001008	 Torsion Spring...........................................1

	 7	 039438001009	 Lower Guard..............................................1

	 8	 039438001010	 Spacer.......................................................1

	 9	 039438001011	 Screw (M5 x 20 mm, Torx, Shoulder)........1

	 10	 039438001012	 Bumper......................................................1

	 11	 039438001013	 Screw (M4 x 30 mm, Torx, Pan Hd.)..........4

	 12	 039438001014	 Spring Washer (M4)...................................5

	 13	 039438001015	 Washer (M4)..............................................5

	 14	 039438001016	 Dowel Pin..................................................1

	 15	 039438001095	 Cord Tag......................................................

	 16	 039438001101	 Knob Assembly.........................................1

	 17	 039438001109	 Gear Case Assembly (Inc. Key No. 50).....1

	 18	 039438001035	 Screw (M5 x 15 mm, Torx, Pan Hd.)..........3

	 19	 039438001037	 Screw (M4.2 x 32 mm, Torx, Pan Hd.).......4

	 20	 039438001038	 Compression Spring..................................1

	 21	 039438001039	 Spindle Lock Button..................................1

	 22	 039438001040	 Gear Case Cover.......................................1

	 23	 039438001041	 Screw (M4 x 20 mm, Torx Pan Hd.)...........4

	 24	 039438001103	 Auxiliary Handle.........................................1

	 25	 039438001045	 Screw (M5 x 45 mm, Pan Hd.)..................1

	 26	 039438001046	 Spring Washer (M5)...................................4

	 27	 039438001047	 Washer (M5)..............................................4

	 28	 039438001049	 Screw (M3.8 x 16 mm, Torx Pan Hd.)......12

	 29	 039438001050	 Screw (M3.8 x 40 mm, Torx Pan Hd.)........2

	 30	 039438001051	 Switch........................................................1

	 31	 039438001052	 Cord Clamp...............................................1

	 32	 039438001053	 Bend Relief................................................1

	 33	 039438001054	 Data Label.................................................1

	 34	 039438001055	 Power Cord...............................................1

	 35	 039438001063	 Baffle.........................................................1

	 36	 039438001064	 Screw (M4.2 x 70 mm, Pan Hd.)...............2

	 37	 039438001066	 Motor Housing...........................................1

	 38	 039438001105	 Brush Assembly........................................2

	 39	 039438001070	 End Cap....................................................1

	 40	 039438001071	 Hex Nut (M5).............................................1

	 41	 039438001073	 Screw (M4.2 x 9.5 mm, Pan Hd.)..............1

	 42	 039438001074	 Screw (M4.2 x 16 mm, Pan Hd.)...............2

	 43	 039438001075	 Sleeve........................................................1

	 44	 039438001076	 Guard Handle............................................1

	 45	 039438001077	 Spring........................................................1

	 46	 039438001078	 Screw (M4 x 15 mm, Torx Pan Hd.)...........3

	 47	 039438001106	 Blade Assembly.........................................1

	 48	 039438001107	 Handle Assembly......................................1

	 49	 039438001201	 Motor Assembly........................................1

	 50	 039438001022	 Screw (M5 x 5 mm, Special)......................3

	   	 Not Shown:

		  039438001080	 Wax Stick..................................................1

		  039438001081	 Tool Bag....................................................1

 	 	 988000317	 Operator’s Manual (039438001093)..........1

		  11-26-12 
		  (Rev:03)




